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MW CERTIFICADD DE CALIDAD - MILL TEST CERTIFICATE
ILACE Fecha de emision /{Date of invoice}
11/07/2019
Av, Adolfo Liper Mateos 1220, Col. Margarita Rdz Salazar, San Nicolas de Los Garza, N,L.
Codigo Postal / Postal Code: 66479 Telefono / Phons number; +52{8118158-5200 WWW. il Lom
Codige de chenie /{Cusiomer i) Cliente /{Customer) Factura / {Invoice Num.} AT61
MAQUILACERO.SA.DE.C.V.
Direccion / (Address) AV.ADOLFO LOPEZ MATEOS NO 1220 MARGARITAS RODRIGUEZ SALAZAR CIUDAD SAN |Pedido / ¥
NICOLAS DE LOS GARZA NUEVO LEON MEXICO
R (e T SEPTIMA AV 140 PARQUE INDUSTRIAL MONTERREY GIUDAD APODACA NUEVO LEON |07 e compra :
MEXICC
y . Cantidad / . No. Lote {Lot Composicion Quimica {Chemical .
Unidad T
Part {item ) Descripcion / {Deséription) Quantity ni Number) Cotada (heat} ASTM - ition) Prueba de Tension
Resisterncia a
C Mn P S Ced [ eIl % Elong. Dureza(hrb}
PRNEOOG00250122N PTR6X6C-1/4,12.20 MTS 36.38 TON - 1942459 - A-500 GRADO B 0.089 | 0.571 | 0.009 | 0.002 53 66 25 75
TON = 1842459 A-500 GRADO B 0.095 | 0.47 | 0.01 | 0.003 50 54 27 73 ke
» -
-

Certificamos que ef material descrito satisface ks stpacificaciones requeridas, La composicion quimica son transcripcion de los centificados del

Proveedor de acero.

‘We certify that the above described | satisfies the specifications. The chemi Is iption from the mill test centificate. of the steel supplier,
|NO’|’!: PRODUCTO HA SIDO PROBADO HIDROSTATICAMENTE. NONE OF THIS PRODUCTS HAVE BEEN HYDROSTATICALLY TESTED. NO WELD REPAIR WAS MADE IN ALL THIS ITEMS. Quality Lab.




